

www.assuredtestingservices.com 388 Servidea Drive Ridgway, PA 15853 USA P: +1 814-773-3224 F: +1 814-773-3225

Customer: ICC NTA, LLC

Purchase Order#5717Quote #:111620ICCNTA

Primary Contact: Lucas Ward

# **TEST REPORT - 29504 A**

Humidity Testing per ASTM D2247 for 336 hours.

ICC NTA Project #: AL060920-34 Product Name: Qora Cladding Panel Manufacturer: Arcitell, LLC Manufacturer Address: 750 Edelweiss Dr NE Sugarcreek, OH 44681

Sampling: Material was sampled by ICC NTA personnel on September 17, 2020 at the client's manufacturing facility located in Sugarcreek, Ohio.

#### See attached Photos

REVISED TEST REPORT TR29504 A: Revised to include additional information provided by customer.

Test Result	Test Name/Proce	dure Humidity ASTM D2247-15	
Results: See below. #5 - PASS with no deleterious effects #6 - PASS with no deleterious effects	Requirement Specifica	ation Customer specified	
	Customer Mate Specifica	n	
	Part Nur		
#7 - PASS with no deleterious effects	Lot Nur	nber	
Customer Requirement: Condition of acceptance is that at the end of the test there are no deleterious effects (e.g. cracking, checking, crazing, erosion, delamination) observed that may affect performance as an exterior wall covering.	Sample Descrip	tion 4" x 6" Qora cladding samples	
	In	Date 14-Dec-20	
	Out	Date 28-Dec-20	
	Test C	ount 3	
Back sides and edges of samples were masked by ICC.	Return C	ount 3	
	Cycles	Hours	
	Required	Required 336	
	Hours/Cycle	Completed 336	
	Completed		

Part and Test Information

BILL TO: INNAPPANE--3286 ICC NTA, LLC 305 North Oakland Ave PO Box 490 Nappanee IN 46550 USA Ph: 574-773-7975

#### ISO 17025 | NADCAP AAMA Component Testing CAGE 5HSJ7

SENT TO: INNAPPANE-S3287 ICC NTA, LLC 257 E Randolph St

Nappanee IN 46550 USA Ph: 574-773-7975

Entry Date: Friday, December 11, 2020



BILL TO: ICC NTA, LLC INNAPPANE--3286 SENT TO: ICC NTA, LLC INNAPPANE-S3287

Assured Testing Services

Carol Allegretto

Customer Service Manager

End Of Report

Carol Allegratio

#### Issue Date: 1/6/2021

Test results apply only to the item(s) as received and as tested. If Assured Testing Services needs to manipulate a test item dimensionally for the purpose of equipment parameters the results only apply to the portion that is tested. When Information supplied by the customer could affect test results, the customer is responsible for the determining validity of the reported results. Information and statements in this report are derived from material, information, and/or specifications furnished by the client and exclude any expressed or implied warranties as to the fitness of material tested or analyzed for any particular purpose or use. This report is confidential property of our client and may not be used for advertising purposes. This report shall not be reproduced except in full, without written approval of this laboratory. This recording of false, fictitious or fraudulent statements or entries on this document may be punished as a felony. Sample remnants are retained for a minimum of 6 months following issuance of test results, at which point they will be discarded unless notified in writing by the client. Any client claims or damages arising from the use of information in this report are strictly limited to the cost of the services provided by Assured Testing Services.

Revision: 8/6/2019

### Assured Testing Services, Ridgway, PA TR28504 A ICC NTA, LLC Qora Cladding Samples - Exposed IAW ASTM D2247-15 – Humidity Testing Initial Photos



Sample #5 – Prior to Humidity exposure IAW ASTM D2247-15 (see above)



Sample #6 – Prior to Humidity exposure IAW ASTM D2247-15 (see above)

Page 1 of 4 28 DEC 2020

## Assured Testing Services, Ridgway, PA TR28504 A ICC NTA, LLC



Sample #7 – Prior to Humidity exposure IAW ASTM D2247-15 (see above)

#### Assured Testing Services, Ridgway, PA TR28504 A ICC NTA, LLC

Photos at 336 hrs



Sample #5 – At 336 hrs Humidity exposure IAW ASTM D2247-15 (see above)



Sample #6 – At 336 hrs Humidity exposure IAW ASTM D2247-15 (see above)

Page 3 of 4 28 DEC 2020

## Assured Testing Services, Ridgway, PA TR28504 A ICC NTA, LLC



Sample #7 – At 336 hrs Humidity exposure IAW ASTM D2247-15 (see above)

End of photo page

Page 4 of 4 28 DEC 2020